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Spec! uf\x Spectrum u’;\:
Ref Level 0.00 dBm Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit §heck PAES Limit fheck pabs
-10 dﬁHP _"I-'lH(l(lll S LINE_ABRS PASS -0 dﬁl‘ﬂﬂ I‘PIIH]EJLI 3 LINE BS PABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30d -30 dB
-40d -40 dB
e, Ay
-50 dem L e At Pt et -50 dBm — ssmare ety ot
-60 dBm -60 dBm
-70 dBm 70 dBm
-80d -80 dB
-90 dBm! -0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 808,44328 MHz -53.15 dem -40.15 dB 30.000 MHz 1.000 GHz 1.000 MHz 865.96452 MHz -53.27 dBm -40.27 d&
1.000 GHz 1,840 GHz 1,000 MHz 1.67103 GHz -54.01 dBm -41.01 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.65760 GHz -54.37 dBm -41.37 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,61835 GHz -52.65 dam -39.65 de 1.820 GHz 3.000 GHz 1.000 MHz 266297 GHz -52.66 dBm -39.66 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.99142 GHz -47.84 dBm -34.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98442 GHz -47.61 dBm -34.61 d&
9.000 GHz 13,000 GHz 1,000 MHz 1190889 GHz -47.50 dém -34.50 dB 9.000 GHz 13.000 GHz 1.000 MHz 1283677 GHz -47.82 dBm -34.82 d&
13.000 GHz 18,500 GHz 1,000 MHz 17.04994 GHz -44.78 dBm -31.76 dB 13.000 GHz 15,500 GHz 1.000 MHz 17.06044 GHz -44.65 dBm -31.65 dB
( ) J - ( J J -
Date: 3.FEB.Z2024 03:07:25 : 3.FEB.2024
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dem Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
A .y
— . | PR R P WS, kil
-50 dBm — S - B
N
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
320.000 MHz 1.000 GHz 1.000 MHz 936.73913 MHz -53.42 dBm -40.42 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63199 GHz -54 .46 dBm -41.46 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.70760 GHz -52.83 dBm -39.83 dB
3.000 GHz 9.000 GHz 1.000 MHz 65.99092 GHz -47.75 dBm -34.75 db
9.000 GHz 13,000 GHz 1.000 MHz 11,90139 GHz -47.69 dBm -34.69 db
13,000 GHz | 19,500 GHz | 1,000 MHz 17.04194 GHz | -44.66 dBm | -31.66 dB
Date: 3 FER.2024 03:18:12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec! uf\’ Spectrum u’;\:
Ref Level 0.00 dBm Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit §heck PAES Limit fheck pabs
-10 dﬁHP _"I-'l\l(l(lll‘; INE_ABS PASS -0 dﬁl‘ﬂﬂ I‘PIIH]UU‘; INE BS PABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30d -30 dB
-40d -40 dB
A -""h‘-
-50 dam— e e TS dhadndesi e e -50 dBm i =
-60 dBm -60 dBm
-70 dBm 70 dBm
-80d -80 dB
90 d -390 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 894,56522 MHz -53.26 dBm -40.26 0B 30.000 MHz 1.000 GHz 1.000 MHz 985.60965 MHZ -53.01 dBm -40.01 d&
1.000 GHz 1,840 GHz 1,000 MHz 1.67061 GHz -54.08 dBm -41.08 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -54.39 dBm -41.39 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,65290 GHz -52.69 dam -39.69 de 1.820 GHz 3.000 GHz 1.000 MHz 2.82168 GHz -52.84 dBm -39.84 de
3.000 GHz 9,000 GHz 1,000 MHz 6.98692 GHz -47.97 dBm -34.97 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -47.64 dBm -34.64 d&
9.000 GHz 13,000 GHz 1,000 MHz 11,89939 GHz -47.50 dBm -34.60 dB 9.000 GHz 13.000 GHz 1.000 MHz 1190889 GHz -47.66 dBm -34.66 dB
13.000 GHz 18,500 GHz 1,000 MHz 17.05144 GHz -44.33 dam -31.83 dB 13.000 GHz 15,500 GHz 1.000 MHz 17.05144 GHz -44.62 dBm -31.62 d&
( | J ( ] J -
Date: 3.FEB.Z024 Date: 3.FEB.2024 119
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
s pynons Py
—— ] " Again | A s g il
-50 dem——— S S Y g
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
320.000 MHz 1.000 GHz 1.000 MHz 021.22689 MHz -53.15 dBm -40.15 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.73106 GHz -54,19 dBm -41.19 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.68205 GHz -52.70 dBm -39.70 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97892 GHz -47.73 dBm -34.73 db
9.000 GHz 13,000 GHz 1.000 MHz 11,93538 GHz | -47.72 dBm -34.72 db
13,000 GHz | 19,500 GHz | 1,000 MHz 17.05244 GHz | -44.66 dBm | -31.66 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 25/ 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec! uf\’ Spectrum u’;\:
Ref Level 0.00 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.80 B Mode Auto Sweep
SGL Count_100/100 SGL Count _100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
SPURIOUS LINE _ABS PASS 4 APURIOUS LINE BS PABS
-10 ddRfE—% -10 defR—¢
| SPURIOUS_LINE_ABS_ [ SPURTOUS_LINE_ABS_
-20 dBm -20 dBm
-30 d -30 dB
-40d -40 dB
A 2
-50 dam " ot i T - -50 dBm o, e dadenk e el
I— pr——
-60 dBm -60 dBm
-70 dBm -70 dBm
-80 d -80 dB
-90 d -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 882,44628 MHz -53.26 dém -40.26 dB 30.000 MHz 1.000 GHz 1.000 MHz 913.47076 MHz -53.24 dbm -40.24 d&
1.000 GHz 1,840 GHz 1,000 MHz 1.69622 GHz -54.43 dém -41.43 dB 1.000 GHz 1,840 GHz 1,000 MHz 1.83559 GHz -54.29 dBm -41.29 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,61403 GHz -52.69 dam -39.69 de 1.820 GHz 3.000 GHz 1.000 MHz 264714 GHz -52.75 dém -39.75 de
3.000 GHz 9.000 GHz 1,000 MHz 6.99592 GHz -47.59 dém -34.59 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.98692 GHz -47.79 dBm -34.79 d&
9.000 GHz 13,000 GHz 1,000 MHz 11,00389 GHz -47.36 dBém -34.36 dB 9.000 GHz 13,000 GHz 1,000 MHz 11,00689 GHz -47.54 dBm -34.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.04794 GHz -44,79 dém -31.79 dB 13.000 GHz 18.500 GHz 1.000 MHz 17.046844 GHz -44.72 dbm -31.72 d&
( | J ( ] J -
Date: 3.FEB.Z2024 03:52:39 Date: 3.FEB.2024

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.80 dB

Mode Auto Sweep

@1 AvgPwr

-10 dé

Limit ¢heck
SPLIRTOLIS
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-50 dBrn—j

| SPURIOUS_LINE_ABS_
-20 dBm

P Y

A i e,

el ainnd
-60 dBm

-70 dBm
-80 dBm

-90 dBm

Start 30.0 MHz

40006 pts

Stop 19.5 GHz

Spurious Emissions

Range Low |

Range Up |

RBW

Frequency

Power Abs |

ALimit

20.000 MHz
1.000 GHz

1.000 GHz
1.840 GHz

1.000 MHz
1,000 MHz

920.25737 MHz
1.82426 GHz

-53.17 dém
-54.43 dBm

-40.17 dB
-41.43 dB

1.920 GHz
3.000 GHz
9.000 GHz
13,000 GHz |

3.000 GHz
9.000 GHz
13,000 GHz
19,500 GHz |

1.000 MHz
1,000 MHz
1,000 MHz
1,000 MHz

2.83392 GHz
6.98692 GHz
11.92988 GHz

16.97794 GHz |

-52.65 dBm
-47.85 diém
-47.52 dem
-44,91 dem |

-39.65 dB
-34.85 dB
-34.52 db
-31.91 dB
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saronas. FCC RF Test Report

Report No. : FG411904B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0039
40 Normal Voltage 0.0022
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0046
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0027
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AR4
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s=amranas. FCC RF Test Report Report No. : FG411904B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz

Mod. QPSK 16QAM 64QAM
RB Size Full RB Full RB
Middle CH 5.86

256QAM Limit: 13dB
Full RB Full RB

Result
6.52 6.55 6.72 PASS

LTE Band 26 / 15MHz
Middle Channel / Full RB/ QPSK

Middle Channel / Full RB/ 64QAM

Spectrum vy Spectrum 'ml
Ref Level 24.80 dém  Offset 4.80 d8 Ref Level 24.80 d8m  Offset 4.80 d&
o att 30 AQT 2 ms @ RBW 20 MHz e Att 30 AQT 2ms @ RBW 20 MHz
(@153 view [0 152 view
P 1 [
- | -
[ : 0.1 —
S ;
" {
0.0 e 001
B
- {
164 . E-0 .
i
i \
E-04 1E-0 v
| | | \
) | N
. | | ' ; |
| | X |
| | \ |
CF 836.5 Mz Mean Pyr + 20.00 dB Er 836.5 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000 y Cumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 0% | 1% | 0% | 0.01% | Mean | Peak | crest | 10% | 10% | 0a% | 0.01% |
Trace 1 [ 19.14 dem | 26.63 dam 7.48 dB 2.43 B 4.61 dB .86 0B 5.64 0B Trace 1 [ 17.17 dem | 25.50 dem .33 dB 3.16 dB 5.25 6B 5.55 8 7.36 d8
— -
JU [T L [T TR
Spectrum vy Spectrum 'ml
Ref Level 24.80 dém  Offset 4.80 d8 Ref Level 24.80 d8m  Offset 4.80 d&
o att 30 AQT 2 ms @ RBW 20 MHz e Att 30 AQT 2ms @ RBW 20 MHz
(@153 view [0 152 view
b‘"‘-\r o 1 e
0. S 0.1 e E
| .
0.0 : 001
- it
T
5
1E - 1E-DO
BN
\
E-04 1 o 1E-0
| \ \
| T ] \
| ‘ X | o
E - — 1E-0 - -
| | i 5 | i ‘
i : \ . | ! |
CF 836.5 Mz Mean Pyr + 20.00 dB Er 836.5 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000 y Cumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 0% | 1% | 0% | 0.01% | Mean | Peak | crest | 10% | 10% | 0a% | 0.01% |
Trace 1 | 18.00 dem | 26.25 dam 8.24 0B 3.07 d8 513 dB 6.52 6B .42 0B Trace 1 [ 15.19 dem | 22.86 dam 3.68 dB 3.10 dB .36 6B 5.72 08 7.55 d8
— -
JU [T L [T TR
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samran . FCC RF Test Report Report No. : FG411904B

26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

G nnl
Ref Level 24.80 dém  Offset 4.80 dé & RBW 300 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
-0 Mi1] 12.45 dBm 20 dbs Mi1] 12.04 dBm
M1 840.4560 MHzZ 891.8250 MHz
s N i ~odn .. - 26.00 dB 40 o ngga S 26.00 dB
o ] - R A 14.266000000 MHZ n i R T - 0 Ml N 14.895000000 MHz
0 dem @ factor \L 58.9 o dam '; @ factor 55.8
4
. i . / L
10 T -8 /J v
d I i
20 -20
i / \
~ 30 — \
AL v P PPN B AN W A
M “ AT,
40
=0 -50
60 d -60 di
70 -70
CF 836.5 MHz 1001 pts Span 30.0 MHZz CF B836.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value | v-value |__Function | Function Result
ML 1 840,458 MHz 12.45 dbm ndb down 14.266 MHz ML 1 831,825 MHz 12.04 dém nd8 down 14,695 MHz
T1 1 829,307 MHz -13,65 dBm nde 26.00 dB T1 1 829,007 MHz -14.21 dem nde 26.00 d8
T2 1 943,573 MHz -12 51 dBm Q Factor 56.9 T2 1 943,903 MHz -14.11 dém Q Factor 55.8
A i

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum I
Ref Level 24.80 dém  Offset 4.80 dé & RBW 300 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 300 kHz
o Att 30de SWT 126ps @ VBW LMHz  Mode Auto FFT I Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
@17k Max (@17 Mzx
-0 Mi1] 14.10 dBm 20 dbs Mi1] 13.78 dBm
836.9000 MHz 894.2620 MHz
104 7 P | N BT 26.00 dp)| 104 e L N EPSEETT - Ay 26.00 dB|
b { B 9.710000000 MHz b 7 - i B \ 9.910000000 MHz
0 dem ! Q factor 86.2 o dam Q factor \ 84.2
. 3.
BUE! l -10d s
| /
20 d / -20 o - A
{ Al
= T f’ = B
e TV Rt et L e e e e
40 df
-50 -50
-60 d -60 d
70 -70
CF 836.5 MHz 1001 pts Span 20.0 MHZz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value | v-value |__Function | Function Result |
ML 1 835.9 MHz 14.10 dBm ndb down 9.71 MHz ML 1 834,262 MHz 13.76 dém nd8 down 9,91 MHz
T1 1 831,665 MHz -11,20 dém nde 26.00 dB T1 1 831,465 MHz -12.18 dem nde 26.00 d8
T2 1 841,375 MHz -1157 dBm Q Factor 6.2 T2 1 841,375 MHz -12.20 dém Q Factor 84.2

( 1

L It J

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

e ctrum "’“I
Ref Level 24.00 dom  Offset .60 d6 = RBW 100 kHz RefLevel 24.00 dom  Offset +.00 06 e RBW 100 krz
o At 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19pus @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o0 M11] " 13.62 dBm)| 20 0B M11] 12.62 dBm)
3 638.22600 MHz ML 636.67000 MHz,
X
B b Ao B\ A 26.00 dB| e _nds 26.00 dB
104 / v > B Y \k 1.065000000 MHZ L - TRy Um\ $.915000000 MHz
o demr / Q factor \ 168.8 Q factor 170.2]
f
/ |
od 7y 1z
J " \
20 d = E
7 \
/ \
-30 "
oA AT - P
EtE LAWY, . < A\
50 50
60 df -0 d
70 -70
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result
ML 1 838,228 MHz 13.62 dbm nd8 down 4.965 MHz ML 1 836.67 MHz 12.62 dam nd8 down 4.915 MHz
T1 1 834.022 MHz -12.47 dBm nde 26.00 dB T1 1 833.983 MHz -13.83 dBm nde 26.00 da
T2 1 938.999 MHz -12.42 dBm Q factor 168.8 T2 1 938,898 MHz -13.22 dém Q factor 170.2
L )i [} )i L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum e I
Ref Level 24.80 dém  Offset 4.80 dé & RBW 100 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 200 kHz  Mode Auto FFT I Att 30de SWT  19ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SEGL Count 100/100
@17k Max [@ 17k Mzx
-0 Mi1] 15.23 dBm 20 dbs : Mi1] 13.07 dBm
¥, 857.48900 MHz 836.51800 MHz
w0 1S 26.00 dp)| 104 W A o i VAN 26.00 dB|
- B \ 3.009000000 MHzZ - B \ 2.039000000 MHz
0 dem J @ factor \ 278.9 o dam . @ factor \\ 275.9
104 } h¢ i0d y 4
/ \ / )
/ \ / \
20 d -20 di
/ \ "‘ ,
=3 L -30 A
= o A S i SV
v/
40 df 40 d
-50 -50
60 d -60 di
70 -70
CF 836.5 MHz 1001 pts Span 6.0 MHz CF B836.5 MHz 1001 pts Span 6.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result
ML 1 837,433 MHz 15.23 dbm ndb down 3.009 MHz ML 1 836.518 MHz 13.67 dém nd8 down 3,033 MHz
T1 1 835,0195 MHz -10,57 dém nde 26.00 dB T1 1 834,9476 MHz -11.84 dem nde 26.00 d8
T2 1 833.0285 MHz -10,64 dBm Q factor 276.3 T2 1 837.9385 MHz -12.05 dém Q factor 275.3
— —
L )i J - L )jd -

LTE Band 26

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pectrum e I”"‘I
Ref Level 24.80 dém  Offset 4.80 dé & RBW 30 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 30 kHz
o Att 30de SWT 632ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT 632p:s @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SEGL Count 100/100
@17k Max [@ 17k Mzx
-0 : Mi1] 14.52 dBm 20 dbs 13.79 dBm
i 896.55030 MHz 836.94200 MHz
ad s PENENEY: TAYEN - 26.00 dp)| 104 U2 A Ao 26.00 dB|
b ¥ B 1.323100000 MHz b Jf \ 1.303500000 MHZ
0 dem i Q factor 692.9 o dam J Q factor 642.1
. /
T1/ /
BUE! -10d aet
i i 20 di
20 - 20 ~ -
/ / \
a0 o 30
AP P e ",
40 oy 4
-50 -50
-60 d -60 d
70 -70
CF 836.5 MHz 1001 pts Span 2.8 MHz CF B836.5 MHz 1001 pts Span 2.8 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result
ML 1 §36,5503 MHz 14.52 dbm ndb down 1.3231 MHz ML 1 836,942 MHz 13.75 dém nd8 down 1.3035 MHz
T1 1 8358343 MHz -11,37 dém nde 26.00 dB T1 1 835,8343 MHz -12.33 dem nde 26.00 d8
T2 1 8371573 MHz -11 46 dBm Q factor 632.3 T2 1 8371378 MHz -12.20 dém Q factor 542.1
— —
L J (] L i
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Occupied Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

G nnl
Ref Level 24.80 dém  Offset 4.80 dé & RBW 300 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 300 kHz
o Att 30de SWT 126ps @ VBW LMHz  Mode Auto FFT I Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
@17k Max [@ 17k Mzx
-0 Mi1] 12.27 dBm 20 dbs Mi1] 11.81 dBm
wh 833.4130 MHz 890.4760 MHz
104 £} JV S OeGRM, e 13.516483516 MHz 0d RSB T 13.296603397 MHz
0 dém £ y 0 dam ‘# 4
BUE! 7 -10d 7 1
/
20 d b -
\ \
a0 - \‘,\
RPN N o A e,
S AL ] el
40 d SV J N,
-50 -50
60 d -60 di
70 -70
CF 836.5 MHz 1001 pts Span 30.0 MHZz CF B836.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 833,413 MHz 12.27 dbm ML 1 830,476 MHz 11.61 dBm
T1 1 829,7367 MHz 7.20 dem Oce Bw 13.516483516 MH2 T1 1 829,7367 MHz 6.35 dBm Oce Bw 13.306603397 MHZ
T2 1 843,3032 MHz .97 dBm T2 1 8431833 MHz 5.56 dBm
L J (] L )| i
rum I
Ref Level 24.80 dém  Offset 4.80 dé & RBW 300 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 300 kHz
o Att 30de SWT 126ps @ VBW LMHz  Mode Auto FFT I Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
@17k Max [@ 17k Mzx
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Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value v-value |__Function Function Result
ML 1 833,417 MHz 13.74 dbm ML 1 839,057 MHz 13.86 dbm
T1 1 831,0345 MHz .42 dBm Oce Bw 9.030969031 MHz T1 1 832,0245 MHz 7.14 dBm Oce Bw 0.030069031 MHz
T2 1 841.0155 MHz 5,49 0Bm T2 1 8410554 MHz 6.14 dBm
T — —

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

e ctrum I""‘I
Ref Level 24.80 dém  Offset 4.80 dé & RBW 100 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 200 kHz  Mode Auto FFT I Att 30de SWT  19ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
-0 Mi1] 12.40 dBm 20 dbs Mi1] 12.00 dBm
M1 895.10100 MHz 1 837.45000 MHz
104 LA X . BUEP=To TP \ 1.475524476 MHZ 104 }:[ — - A — ‘#E‘—”’v'“" A2 4.485514486 MHz
\
0 dem f( \ 0 dam { \‘
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Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 835,101 MHz 12,45 dbm ML 1 837,458 MHz 12.00 dém
T1 1 834,26224 MHz 7.38 dBm Oce Bw 4.475524476 MHz T1 1 834,26224 MHz 6.92 dBm Oce Bw 4.4BSE14486 MHZ
T2 1 833.73776 MHz .97 dBm T2 1 833.74775 MHz 7.02 dBm
L ] [} ] L
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum e I
Ref Level 24.80 dém  Offset 4.80 dé & RBW 100 kHz Ref Level 24.80 d8m  Offset 4.80 dB & RBW 100 kHz
o Att 30de SWT 19y @ VBW 300kHz  Mode auto FFT I Att 30de SWT  19ps @ VBW 300 kH:  Mode Auto FFT
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Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 835,437 MHz 14.65 dbm ML 1 837.2073 MHz 13.56 dbm
T1 1 835,13936 MHz 8,21 dBm Oce Bw 2.745254745 MHz T1 1 835,14535 MHz 7.65 dBm Oce Bw 2.727272727 MHz
T2 1 837.88462 MHz 7.06 dBm T2 1 837.87263 MHz 8.52 dBm
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Marker marker

Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 536,0692 MHz 12.75 dbm ML 1 §36,9559 MHz 12.50 dém
T1 1 83505734 MHz 6.22 dBm Oce Bw 1.085314685 MHz T1 1 83505455 MHz £.39 dBm Oce Bw 1.107692308 MHz
T2 1 837.04266 MHz 7.36 dBm T2 1 837.06224 MHz 2.75 dBm
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Marker Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 £20,673 MHz 13.52 dbm [ 1 26,248 MHz i1.74 dbm

T 1 B17.2567 MHz 7.81 dBm 0cc Bw 13.426573427 MHz T 1 B17.3167 MHz 7.53 dBm 0Occ Bw 13306603397 MHz
T2 1 B30.6633 MHz 7.74 dém T2 1 630.7133 MHz 8,07 dBm
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L JL J - L JL -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR4

Page Number 1 A114 of A191




SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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Spectrum ol ([ spectrum a
Ref Level 24.80 dém  Offset 4.80 db Mode Auta Sweep Ref Level 24.80 dém  Offset 4.20 dg Mode Auto Sweep
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purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz 822.99600 MHz -52.83 dBm -39.83 dB 947.000 MHz 849,000 MHz 100.000 kHz 848.75724 MHz 18.53 dBm -11.47 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.99950 MHz -23.01 dBm -10.01 dB 840,000 MHz | 850,000 MHz | 20.000 kHz 840.00050 MHz | -23.56 dBm | -10.56 de
824.000 MHz 826.000 MHz 100.000 kHz 824.26673 MHz 19.18 dBm -10.82 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,03497 MHz -53.37 dem -40.37 dB
—
] ] 2 [ Jjd ) (]
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 823.000 MHz 100,000 kHz 822.97203 MHz -46.98 dBm -33.98 d& 847,000 MHz 249,000 MHz 100.000 kHz 848,17982 MHz 10.70 dBm -19.30 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.55750 MHz -27.65 dBm -14.65 dB 549,000 MHz 850.000 MHz 20.000 kHz 549,00150 MHz —28.49 dBm ~15.43 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.30270 MHz 10.97 dBm -19.03 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -45.04 dBm | -32.04 dB
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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Rangelow | RangeUp | RBW | Frequency | Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

815.000 MHz 523.000 MHz 100.000 kHz | 822.46054 MHz -51.27 dBm -38.27 d& 847,000 MHz 249,000 MHz 100.000 kHz 848,74126 MHz 17.59 dBm -12.41 dB

823.000 MHz 824.000 MHz 20.000 kHz 823.99850 MHz -22.99 dBm -9.99 d& 540,000 MHz £50.000 MHz 20.000 kHz 540,00050 MHz -23.40 dem -10.49 dB

824.000 MHz £26.000 MHz 100.000 kHz 824.23876 MHz 18.75 dBm -11.25 dB 950,000 MHz 860,000 MHz 100.000 kHz 950,01499 MHz -53.91 dbm -40.91 dB.

—
Il J - ( T J -
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum ||| Spectrum Ly
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.09600 MHz -47.03 dBm -34.03 d& 847,000 MHz 249,000 MHz 100.000 kHz 847.87612 MHz 9.66 dBm -20.34 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.55950 MHz -27.95 dém -14.95 dB 540,000 MHz 850.000 MHz 20.000 kHz 549.00050 MHz 29.15 dem C16.15 db
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

§ oo
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz | 622.98002 MHz -54.50 dBm ~41.50 d& 847,000 MHz 249,000 MHz 100.000 kHz 848,72328 MHz 16.77 dBm -13.23 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.99950 MHz -23.90 dem -10.90 dB 840,000 MHz | 850,000 MHz | 20.000 kHz 840.00050 MHz | ~24.58 dem | -11.58 de
824.000 MHz 826.000 MHz 100.000 kHz 824.26673 MHz 17.17 dBm -12.83 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -54.38 dem -41,38 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.08801 MHz -47.87 dBm -34.87 d& 847,000 MHz 249,000 MHz 100.000 kHz 848.63337 MHz 8.87 dBm -21.13 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.99950 MHz -29.63 dBm -16.63 dB 540,000 MHz 850,000 MHz 20.000 kHz 540.00150 MHz ~30.33 dem “17.98 db
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LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz | 622.99600 MHz -56.87 dBm -43.87 d& 847,000 MHz 249,000 MHz 100.000 kHz 848,77722 MHz 13.51 dBm -16.49 dB
823.000 MHz 824.000 MHz 20.000 kHz §23.99950 MHz -27.04 dBm -14.04 d& 549,000 MHz | §50.000 MHz | 20.000 kHz 540,00050 MHz | -27.42 dem | -14.42 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.28072 MHz 14.41 dBm -15.59 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,01499 MHz -57.45 dBm -44.45 dB
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815,000 MHz £23.000 MHz 100.000 kHz 822.08801 MHz -48.92 dBm -35.92 dB 847,000 MHz 249,000 MHz 100.000 kHz 848.07193 MHz 6.69 dBm -23.31 dB
823.000 MHz 824.000 MHz 20.000 kHz §23.99950 MHz -31.39 dBm -18.39 dB 540,000 MHz 850.000 MHz | 20.000 kHz 542.00050 MHz ~32.20 dBm | -19.20 dB
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